
T26746 Foot-Operated Grease Pump (Mfd. 5/14) -5-

Parts

1

2

3

4

5

6
7

8

9

10

11

12

13

14
15

16

17

18

19

20

21

22

17

25

23

Mfd. for Grizzly in China

24

32

29 30

31

REF PART # DESCRIPTION REF PART # DESCRIPTION
1 PT26746001 DRUM LID 16 PT26746016 STAND
2 PT26746002 COMPRESSION SPRING 17 PT26746017 HEX BOLT M8-1 X 40
3 PT26746003 FOLLOWER PLATE 18 PT26746018 HEX BOLT M6-1 X 25
4 PT26746004 DRUM 19 PT26746019 HEX NUT M8-1
5 PT26746005 PUMP RETAINING BOLT 20 PT26746020 LOCK NUT M6-1
6 PT26746006 COMPRESSION SPRING 21 PT26746021 LOCK WASHER 8MM
7 PT26746007 STEEL BALL 12MM 22 PT26746022 LOCK NUT M8-1
8 PT26746008 BASE 23 PT26746023 MACHINE ID LABEL
9 PT26746009 GREASE OUTLET M14 24 PT26746024 GRIZZLY.COM LABEL
10 PT26746010 GREASE INLET 25 PT26746025 GRIZZLY GREEN TOUCH-UP PAINT
11 PT26746011 PUMP 29 PT26746029 GREASE GUN
12 PT26746012 COMPRESSION SPRING 30 PT26746030 HIGH PRESSURE HOSE 5700-PSI
13 PT26746013 LOCKING PLATE 31 PT26746031 HANDLE
14 PT26746014 PEDAL LEVER 32 PT26746032 WHEEL
15 PT26746015 FOOT PEDAL


